
United States Office of Ground Water EPA/816-R-99-014e
Environmental and Drinking Water (4601) September 1999
Protection Agency 

The Class V Underground Injection
Control Study

Volume 5

Large-Capacity Septic Systems



Table of Contents
Page

1. Summary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2. Introduction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

3. Prevalence of Wells . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
3.1 Literature Search Findings . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
[...]
Iron 2.4 0.3 Secondary MCL

Lead <0.05 0.015 Primary MCL
(Treatment
Technology)

Manganese 0.062 0.05 Secondary MCL

Nitrate (as N) 110 10 Primary MCL

Sodium  85 20 Guidance

Thallium <0.2 0.0005 HAL

Total Nitrogen Species (as N) 35.2 10 Primary MCL

1 Neither health advisories nor maximum contaminant levels have been promulgated to date.  Reference
Level based on total coliforms.
2 Treatment technique mandates less than 5 percent positive samples.



32

4.2 Septic Tank Characteristics

Conventional, gravity-flow septic systems
typically have no moving parts or energy costs. 
They are widely used as an alternative to
centralized wastewater treatment systems when
they are neither feasible nor appropriate.  When
properly sited, operated, and maintained, septic
systems can reduce the risk of ground water
contamination and waterborne disease outbreaks,
events often associated with the disposal of
untreated sanitary waste.  

LCSSs generally consists of a gravity fed
underground septic tank or tanks, an effluent
distribution system, and a soil absorption system. 
An alternative to the gravity fed underground septic
tank or tanks would be to use a pressurized system
with a distributor and calculated injection amounts
(i.e., system dosing).  This alternative is currently
required in many states.  The specific LCSS design
will depend on particular site issues.  For example,
LCSSs can consist of:

C One or more grease trap(s);
C Several small septic tanks, serving

individual residences;
C One or more large soil absorption

system(s) used on a rotating basis; and
C One or more (i.e., in a series) large septic

tank(s) served by a large absorption
system or set of adsorption systems
(USEPA, 1997b).  

LCSSs can also be hybrids of traditional septic
tank technology (e.g., concrete vault and leach
field).  They may include other wastewater
treatment components such as recirculating tanks
and disinfection dosing tanks.  Their sophistication can equal that of a conventional wastewater treatment
plant.  For example, an extended aeration activated sludge process configured with communicators,
grease traps, aeration tanks, denitrification tanks, reaeration tanks, clarifiers, tertiary filters, and with
“treated” effluent discharge to a network of drain fields is as effective as a wastewater treatment plant in
removing contaminants.  A typical gravity fed system is presented in Figure 1.  An independent microbial
disinfection process may also be included in the system before release of effluent to the soil absorption

Example of a LCSS 
at a Hotel and Casino (Site #1) 

The wastewater treatment facility at Site #1
services a hotel and casino (Approx. 128,000 ft2

total) and 134 space RV park.  The treatment
system consists of a 150,000 gallon septic tank, a
four cell recirculating gravel filter, and sixteen
drain fields totaling 3,680 feet of drain length. 
The septic tank provides primary treatment with
solids removal from sedimentation and filtration. 
Filtration is provided as septic tank effluent is
pumped through screened pump vaults to the
recirculation tanks for the gravel filter.  Baffling
and location of the pump vault screens prevent
oil and grease from leaving the septic tank and
reaching the gravel filter.  From the twenty-four
recirculation tanks (6 per cell), septic tank
effluent is pumped to the gravel filter for fixed-
film biological treatment.  The filter has a design
flow rate of 86,000 gpd with a recirculation rate
of approximately 4.2 times per day.  Following
treatment in the gravel filter, filter effluent
returns to the recirculation tanks and depending
on tank water level, either flows back into the
tank or flows to one of the disinfection dosing
tanks where it is pumped to the building that will
house a future Ultra Violet light (UV)
disinfection system.  Currently, the flow
bypasses the UV pilot study equipment and is
diverted through a splitter box which splits flow
to two drain field dosing tanks.  Effluent from
the future UV system will also be directed to the
splitter box and subsequently to the drain field
dosing tanks.  Effluent is pumped from the drain
field dosing tanks to a network of 16 pressure
discharge drain fields constructed in fill soil
above the native surface.  The system is
currently treating approximately 35,000 gpd.



33

system where much of the disinfection occurs in a conventional system (See Figure 2).  Alternative
systems are described in Section 6 of this report.

Pre-Septic Tank Process Units

LCSSs can be equipped with process units designed to change the physical or chemical
characteristics of the sanitary wastewater prior to entering the septic tank vault.  For example, systems
that receive high solids content material such as toilet paper (e.g., commercial establishments that handle a
large number of people often encounter excessive solids in the form of toilet paper) can be equipped with
screens and/or comminutors to remove gross solids and to chop up solid materials that are flexible enough
to pass through the screen.  In addition, wastewaters originating in restaurants often contain elevated
levels of fats and greases, which can be removed using grease traps.  Grease traps that are improperly
sized or exposed to either excessively hot water (e.g., from dishwashers) or concentrated detergents or
other cleaning fluids can be short-circuited and introduce elevated levels of oil and grease to the septic
tank and eventually the drainfield (which can lead to premature failure of the drainfield).

The Septic Tank

A septic tank is a buried, usually concrete, generally “watertight” sedimentation tank designed to
receive and treat wastewater.  (Septic tanks also can be made of fiberglass.)  The raw wastewater, or
influent, is retained for a period of time to allow for solids separation.  The retention period for LCSSs
can be less than 24 hours (residential systems typically retain influent for at least 24 - 48 hours) (Metcalf
& Eddy,1979) but this time varies depending on the magnitude and frequency of loading.  The chemical
and physical characteristics of the influent can be affected by factors such as generator habits, climate, the
use of appliances such as garbage disposals and washing machines, and the use of household chemicals
(USEPA, 1997b).



34

Figure 1.  A Typical LCSS Installation Consisting of a Septic Tank, an Effluent Distribution
System (Pump Station and Valve Box) and a Soil Absorption System (not to scale).

Source:  USEPA, 1997b.



35

Figure 2.  Example of LCSS Operating at an Indian Casino in Oregon, Washington (Not to Scale)

Source:  ICF, 1998a.



36

After entering the tank, influent constituents
that are lighter than water (e.g., grease, oil, and fat)
float to the top and form a scum layer, while those
heavier than water settle to the bottom to form
sludge.  Discharges of grease and solids, which can
clog the soil absorption system, can be avoided by
periodically removing both the scum layer and
sludge.  Septage consists of all the materials that
have settled within the septic tank, known as
sludge, the materials that have risen to the surface
of the tank, known as scum, and the liquid present
in between the layers at the time of pumping.  It is
generally recommended that every 3-to-5 years
the septage from residential systems be removed
but it is recommended that LCSSs be inspected

more frequently to determine if pumping is
necessary.  Septage generally contains lower
concentrations of potentially toxic compounds
resulting from the disposal of household chemicals
or personal care products than sewage treatment
plant sludges (USEPA, 1980a).

Partially clarified wastewater remaining
between the scum and sludge layers is displaced
by incoming sewage.  An outlet baffle and in
newer systems “effluent filters” are typically placed
at the septic tank outlet to prevent larger solids
from exiting.  An effluent filter can also be used to
reduce the amount of suspended solids in the
effluent discharge.  Wastewater effluent is typically
discharged from the septic tank to a soil
absorption system or another unit process, such as
a sand filter or recirculating gravel bed, for further
treatment.

Septic tanks may contain one or two (or
more) compartments, with at least two generally
recommended, particularly for large systems (USEPA, 1980a).  A two-compartment tank, like an effluent
filter, helps to ensure that settleable solids remain in the tank and minimizes the effect of peak flows.  The
first compartment in a two-compartment tank typically accounts for two-thirds of the available volume
and retains most of the solids, while the remaining tank volume provides final clarification of the
wastewater (USEPA, 1997b).  Effluent filters may be installed at the tank outlet to reduce the
concentration of suspended solids.  LCSSs can also be designed with several tanks in series to provide

Example of a LCSS at a Casino (Site #2)

The wastewater treatment facility at Site #2
services a 40,000 ft2 casino.  The treatment
system consists of a 1,750 gallon oil and grease
interceptor tank, 17,800 gallon septic tank, 6,500
gallon drainfield pump tank, and a network of 6
pressure discharge drain fields with 920 linear
feet lateral length per drain field.  The recently
constructed (summer 1996) replacement drain
field consists of Infiltrators® placed in an
existing fill area.  The native soils are reported to
be sands and gravels to a depth of 25 feet.  The
system currently treats approximately 15,000 -
17,000 gpd.

Example of a LCSS at a Casino
and Restaurant (Site 3)

The wastewater treatment facility at Site #3
services a Casino, Buffet, Restaurant and
Lounge, and Bingo Hall buildings (approximately
130,000 ft2 total).  The wastewater treatment
facility is an extended aeration activated sludge
plant built in two phases consisting of a flow
equalization tank, 8 aeration tanks (4 for each of
2 phases), 2 denitrification tanks (1 for each of 2
phases), 2 reaeration tanks (1 for each of 2
phases), 2 clarifier tanks (1 for each of 2
phases), and a tertiary filter.  Following tertiary
filtration, plant effluent is discharged to a
network of 25 drain fields.  The drain field soils
consist of a sandy gravelly clay.  The system is
currently treating between 50,000 and 120,000
gpd with an average daily flow of approximately
60,000 gpd and has a design capacity of 135,600
gpd.



37

Figure 3b:  Source:  USEPA, 1991a.

Figure 3a:  Adapted from Laak, 1986.

Figure 3c: Adapted from Bounds, 1994.

similar effluent clarification and solids digestion.  Figures 3a-3c present designs of typical large-capacity
septic tanks (although in Figure 3a, the gas venting would be to the surface).

Figure 3.  Septic Tanks Typically Used in Large-Capacity Systems:  
a) Two-compartment Tank, b) Series of One Compartment Tanks, 

c) One Compartment Tank with an Effluent Filter



38

Effluent Distribution

There are two types of distribution networks: gravity-based systems and pressure distribution
networks.  The former rely on the force of gravity to distribute septic tank effluent throughout the system
of perforated distribution pipes in the absorption field.  Gravity systems are simple and inexpensive.

Pressure distribution networks rely on
dosing siphons or pumps to move effluent into the
drain field.  Pressure distribution networks are
often recommended for use with large-capacity
systems or in situations where simpler, gravity-
based systems could fail to provide even flow
distribution.  Where siphons or pumps are used,
regular (e.g., annual) inspections and alarms may
be required to ensure that mechanical parts are
functioning properly.  Some states require multiple
pumps per system.

LCSSs usually incorporate some method
to evenly distribute effluent wastewater into the soil
absorption system.  Smaller single-family systems
do not always require such controls.  An enclosed,
underground chamber between the septic tank and
soil absorption field can be equipped with a pump
or siphon to control effluent distribution.  Such a
structure is generally referred to as a “dosing
chamber” or “pumping tank.”  To achieve more
uniform application rates, the effluent is discharged
from the dosing chamber into a network of smaller
perforated pipes which are designed to release the
effluent into the leach field at uniform rates.  This
controlled method of wastewater application is
referred to as “pressure dosing” or “low-pressure
dosing.”  Uniform, intermittent dosing 4 to 24 times
per day is controlled by a timer.  

Some large septic systems may be
characterized by intermittent high peak sewage
flows generated over short periods.  System users
may employ dosing chambers or other methods to
dampen peak loadings on septic tanks and
absorption fields.  For example, vacation resorts
that experience high morning shower usage might
control flows so that they are spread out over the

Example of a LCSS at a Casino (Site #4)

The wastewater treatment facility on Site #4
services two casinos and a snack bar (21,200 ft2

total).  The wastewater treatment system
consists of two storage tanks (6,000 gallon total
capacity) for peak flows in excess of plant
capacity, a lift station with a 700 gallon wet well,
a packaged activated sludge intermittent cycle
extended aeration system, a sequencing batch
reactor manufactured by Bio-Pure, and a drain
field constructed of 1000 linear feet of
infiltrators.  The Bio-Pure packaged treatment
plant consists of  an aeration basin, clarifier
basin, and disinfection chamber.  The Bio-Pure
plant discharges to an onsite drain field.  Soil in
the drain field area consists of organic silts and
clays to a depth of 20 feet.  

The interconnected storage tanks (6,000 gallon
total capacity) contain a filter basket on the
influent and grinder pumps to pump wastewater
to the treatment plant or drain field during plant
bypasses.  Wastewater from one casino flows
by gravity to the storage tank while wastewater
from the second casino is pumped to the storage
tank.  The system is currently treating
approximately 9,500 gpd.  The design capacity
of the Bio-Pure plant is 7,500 gpd while the
design capacity of the drain field is
approximately 9,400 gpd.  With recent
modifications, plant flows in excess of 7,500 gpd
receive primary treatment in the storage tanks
and then bypass the plant with discharge to the
drain field.  The system, which has been in
operation since 1993, is undersized and has
failed as evidenced by untreated waste pooling
on the surface of the drainfield.



39

day, while a highway rest area might have high weekend use, and would benefit from flow balancing over
a weekly cycle.  Systems using wastewater distribution mechanisms such as dosing chambers, which
control flows, may be sized more optimally than systems sized for peak loading.  Unnecessarily large
septic tanks and soil absorption systems might result from sizing for peak loadings (Brown, 1991).  This
means that including flow control mechanisms is an important factor when determining design flow for
large septic tanks and soil absorption systems.

Soil Absorption Systems

Soil absorption systems, also known as leach fields, absorption beds, drain fields, or subsurface
wastewater infiltration systems, are below-ground land application systems.  The soil absorption system
receives clarified effluent from the septic tank, often via an effluent distribution system, at the soil’s
infiltrative surface.  Treatment of discharges to a soil absorption system occurs as the wastewater travels
through the soil media below the distribution system.  

Treatment occurs primarily through biological and physical processes (organic matter in the
effluent is removed by filtration and biodegradation as it percolates through the unsaturated soil matrix). 
Biological treatment is the result of naturally occurring microbes attached to the soil particle surfaces using
the nutrients found in the percolating wastewater (measured as BOD5  and COD) as a source of food. 